Cuctema MeHepKMeHTa KadecTBa (CMK)
000 «Bonsi» cepTndULMpoBaHa

Ha COOTBETCTBUE

TpeboBaHUAM

CTaHpapTa

1SO 9001:2008 % L 5

CepTdnLmMpoBaHo
Pycckum Peructpom

KOMMNDAHMUSA

BONA

Quality management system (QMS)
of LLC «Volyan is certified
for compliance with

standard of
1ISO 9001:2008 -

Certified by
Russian Registry

NMPOU3BOACTBOTENNULY

®OPTOUYKA

AAA TenAaul <Anbda» moaenm 2020

SMALL WINDOW
for the greenhouses «Alfa» model 2020

Mpeanpustue - narotoButeas: 000 «Boas»

141983, r. AybHa MockoBckolt obaacTu, nep. CeBepHbIn A.8.
MpeAnpUATHE - U3rOTOBUTEAb HECET OTBETCTBEHHOCTb 33 KaUeCTBO
NPOAYKUMU B cooTBETCTBMU ¢ K PD.Mpeanpustre octaBaseT 3a cobor
npaBo Ha BHECEHWE U3MEHEHUI B KOHCTPYKLMIO GOPTOUKM.

Manufacturer: VOLYA LLC
per. Severny, 8, Dubna, Moscow region, 141983, Russia.The
manufacturer bears responsibility for quality of products in accordance
with RF CC. The manufacturer reserves the right for the small window
engineering design changes.



AaMM 3KCNAyaTauuH, USAOXKEHHbIMU B TEXHUUECKOM na-
cnopre. TeXHUYUECKUIA NACNOPT 06A3aTeAbHO COXPAHUTD.

== = Perform assembling and operation of the small window
in strict accordance with the manual and operating rules
stated in the technical certificate. Please keep this
technical certificate for further reference.

OnucaHue
dopTouka npepHa3HauyeHa AAA NPOBETPUBAHMA TEMAML. YCTaHaB-
AvMBaeTca B TenAuuy «Anbda» mopean 2020. Kapkac GOpToUKn U3ro-
TOBAEH U3 OLUMHKOBAHHOW CTaAu U cobrpaeTcs C NOMOLLbIO BUHTOB U
raek. MokpbiTe GopToukM obecneunBaeTcsa Bbipe3aHHbIM U3 TENAMLbI
noavkapboHaToM. B KOMMAEKT GOPTOUKM BXOASIT BCE HEOOXOAUMbIE
ANEMEHTbI KPENAEHUS.

C60pKy M 3KcnAyaTaumio GpOPTOUKU CAEAYET OCYLLECT-
é BASiITb CTPOr0 B COOTBETCTBMM C WHCTPYKUMEW U npaBu-

Description
The small window is designed to ventilate greenhouses. It is
installed in the greenhouse with profile bearers «Alfa» model 2020.
The frame of the small window is made of galvanized steel and is to be
assembled with screws and nuts. The covering of the small window is
provided by polycarbonate, remaining from the greenhouse covering.
The small window kit includes all the necessary fastening elements.

MpaBuaa akcnayaTauuu

Mepea HauaAOM 3KCMAyaTalmMM GOpToUKa AOAXKHA ObiTb cobpaHa U
YCTaHOBAEHA B TEMNAULE B COOTBETCTBMU C UHCTPYKLMEN.

dopTouka He AOAKHA MOABeEPraTbCs BO3AEWCTBUAM, KOTOPbIE MOTYT
C03AaTb OCTaTOUYHblE AePOPMALMK KapKaca U NOKPbITUA.

Operating rules

Before operating the small window must be assembled and installed
in the greenhouse in accordance with the manual.

The small window should not be exposed to effects that can create
permanent deformation of the frame and coating.

FapaHTUMHbIE 06A3aTeAbCcTBa

CpoK NpepbABAEHUSI NPETEH3UI — 12 MecsALEB CO AHA NOKYMKMK.
[apaHTUiiHble 06513aTeAbCTBA HE PACMNPOCTPAHAIOTCS Ha CAyYau:
1. yctaHOBKa GOPTOUKM C HapyLLEHUEM TPEOOBAHWUI UHCTPYKLMH
2. HapyLleHKWe npaBuA AKCNAyaTaumm
3. yparaHbl, APyrue CTuxuiiHble 6eACTBUS.

Warranty liabilities
Claim presentation period is 12 months from the date of purchase.
Warranty liabilities do not apply to cases of:
1. the small window installation with violation
of requirements of the manual.
2. violation of the rules of operation.
3. floods, hurricanes and other natural disasters.

[aTta U3rotoBAEHUA:
Date of manufacture:

KomnaekTauusa aetanbHas

Detailed parts list

Ne MapKMROBKa Haumeu_osallme AAUHA,M (KOA-BO,LUT.
- marking denomination length,m| g-ty, pcs.
1-1 naket/ 1-st package

MporoH

1| A02 |pha 098] 1
[poaOAbHAA AeTanb

2 1 Long assembly part < 0.95 2
Ayra .

3 2 | - 029 3
AnaroHanb

4 3 Diagonal = 0.49 2
Kprouok .

5 R Hook F—. 0.29 1




HaumeHoBaHUe AAMHA,M
denomination length,m

[haHKa BepTUKanbHasA
Vertical cleat ~f 0.33

MAaHKa roprU3oHTaAbHasA
Horizontal cleat l 1.02

YNAOTHUTEAL NPOEMaA a 0.98
Opening seal 0.41

dDukeupyroLasn naaHka
Fixing strip d / 0.97

2-i naket / 2-nd package

TopueBoM 3aXUM P I~
End wall clamp s

ernouka s ok
(LDLhain e e s e

KpoHLWTENH
Bracket \5

MNeTast BepxHAA =
Top hinge \I—/"

Botton hinge

MeTAst HUXHAA T, =

Ckoty
Scotch tape

TpybKka AAA 3anupaHus
Locking tube Q

R IRINININIEPEIN

17

0 inch 1 o
l|l||=l|||I|||I|||I!||||||I1|s||

IIIllIIIJ|IIII|IIII|II]I|IIII|II!I|I]II|IIII|IIII!
Camopes ] L
4,8X19 co Ocm 1 2 3 4 5

CBEPAOM
4.8x19 self res e
drilling screw ©

18

BuHT M4x8 AT
Screw M4x8 t\m

31

19

21

20

BuHT M4x14 2
Screw M4x14\mnmm
BUHT M4x35 J,." Fan Ay

{1

ey OTPEEON P e

Screw M4x35 i

10

21

BuHT M4x50
Screw M4x50 .

22

BWHT M5x45 (
Screw M5x45 T4

23

laka M4
Nut M4

24

[alika cTonopHas
Lock nut M5

25

LLlanba 32x4
Washer 32x4

11




YCTaHOBWUTb TOPLIEBbLIE 38XXMMbl Ha AYTU, 3arHyB UX N0 Ayre.
Install the end clamps on the arches, bending them along
the arch.

AL s
NG
N
e
3
N 1/ O
F i \
L- — F =| |
W
" \ |
), SRS — |
= B
o H
“ H
=7 oy

o sesbene eescccscccsene

No1(Q naket

wetbesssesssee

Ne1Q naket
package 2 :

package 2
: e | WT.
— TS

2

3akpenuTb 3aXXMMbl Ha Ayrax C MOMOLLbEO CaMope30B. YCTaHOBU-
1e nporoH A.02 B 3axumax.

Fasten the clamps to the arches using self-tapping screws. Install
A.02 purlin in the clamps.

E’Néi’"n'é&é%"“"'
: package
o

e T,
< J pc.




3

MpoceepAnTb 4 OTBEPCTUA HA BEPXHEM MPOrOHE MOA NETAM,
NPUAOXMB AeTab 1 1 BbIPOBHMB €€ NocepeArHe NporoHa.

Drill out four bores in the uppermost bearer, holding the piece
1 to the centre of the bearer.

N°2 naketr
" package
LUT.
A 4 ’ Lpe
A&

Bbipe3atb noAvkapboHaT Mo BHYTPEHHEMY KOHTYPY npoéma
Kapkaca. MpuKAeinTe CKOTY Ha Kpasi NoAMkapboHaTa (AAA 3aLlu-
Tbl COTOBOIO NoAnKapboHarta).

Cut out polycarbonate on as per inner contour of the vent
frame. Adhere adhesive tape to seal the edges of polycarbonate
(to protect the polycarbonate honeycomb).

noAMkapboHar
polycarbonate

:Nel15 naker
: _package 2

~



5

YCTaHOBUTL NETAM BEPXHWE Ha BEPXHUM MPOTrOH.
Install the top hinges in the uppermost purlin.

Noj_2 naker
package

YCTaHOBUTb MO MEPUMETPY BbIpe3a TEMAULbI YNAOTHUTEAb
npoéma, HapeBas ero Ha cpes3 noankapboHata. Kpas BepxHe-
ro YNAOTHUTEAS! HY)XXHO BbIMYCTUTb 3@ KOHTYP Bblpe3a, AASt OTBO-
AQ AOXAEBOM BOAbI. AASI 3TOMO HY)XXHO cpe3aTb ¢ 060MX KOHLOB
YyacTb YMAOTHUTEASA.

Place the seal on the contour of the cut, putting it on a cut of
polycarbonate. The edges of the top seal need to be released
outside the cut-out contour to drain the rain water. To do this,
cut off the part of the seal from both ends.

Ne8 naker
package

0.4mx 2LLIT/pC
ﬁ 0.9mx 2LLIT/pC

Bua cHapyxu
External view



7

YcTaHOBUTE GUKCUPYIOLLME MAAHKW MO BEPXHEMY U HUXKHEMY
KpasiM. YCTaHOBUTb BUHTbI C raikamMu U C LWanbor Mo ropmM3oH-
TaAbHON KPOMKE BbIpe3a, NpeABapUTEABHO MPOCBEPAUB OTBEP-
CTWA B NPOroHax, a no Ayram - camopesbl.

Install fixing strips along the upper and lower edges. Install
the screws with nuts and a washer along the horizontal edge of
the cutout, after having previously drilled holes in the purlins;
along the arches install the self tapping screws.

0Q naket
package

Bua U3HYTPU

e View inside
0Q nakert
- 07 1 NakeT

package 1 ‘Ne11 packase

Uil
Bua VI3HyTpV|
View inside

: Ne1 2 naket
package

LuT.
1 5




CobepuTe Kapkac poptouku u3 petaneit N21, N22, N23. Ycra-
HOBUTE HUXHIOKO NETAIO (2 LUT.) U KPOHLUTENH Ha Kapkac. YcTtaHo-
BUTE KPEnéxX, UTobbl 3aKpenuTb Lemb.

Assemble the window frame from the parts of N21, N22,
N23. Place the bottom hinge (2 pcs.) and the angle on the
frame; Install the screw to secure the chain. | ................

*No2 naker $INe3 naker $:Ne4 naxer :

: package 1 :: package 1: package 1

e yQ wr.

Ho @ 150

AeTtanb 2 ycTa-
HaBAMBaTb NO
MapKUPOBOYHOM
cTpenke
Piece 2 is
installed
according
arrowed line

7+

| 2

M4x8 M4

' rieesees - aKeT
kw & 11;1)%.' §N912 package 2

M4x8 M4




9

Bbipe3aHHblit U3 TeNAMLbI NOAMKaPOOHAT HAAOXMTb Ha KapKac
dopToukn. ObpesaTtb NoAMkapboHaT No kapkacy GopTouku (6e3
npunyckoB). OBKAEUTb NOAMKAPOOHAT CKOTYEM (3aKPbITb COThI).
YcTaHOBUTE OKAHTOBKY Ha NoAMkapboHaT GopTOUKK. YCTaHOBUTE
TPYOKY AAA 3anMpaHust GOPTOUKM.

Put the polycarbonate cut from the greenhouse on the
window frame.Tape up the polycarbonate panel with adhesive
tape (to protect the cells) and attach it to the frame of the vent.
Install the window lining on the polycarbonate of the vent.
Install locking tube.

nonuMkpaboHat

polycarbonate A

:Ne15 naker
. package 2

~

:Ne15 naxer
package

.
........................

N° 7 . na KeT .......... N 06 sesssssescesesy
package 1 package 1

‘% No16 naket
package

M4x50 4x32 M4

BMA U3HYTPU
External view Inside view




10

YcTaHoBUTE HOPTOUKY, COEAMHWB 00€ YacTv neTeAb BUHTaMMU
C CaMOKOHTpsiLanacAMK rakamu M5. MNpukpenute LEMNOYKY K
dopTouke.

Install the small window by connecting both parts of the
hinges with screws with lock nuts M5.Attach the chain to the
vent.

ki

¥ 2 wT.
i Q 1 o
M5x45 M5
T 5, ]

Bua n3HyTpU
View inside

11

YCTaHOBUTE KPHOUYOK Ha KPOHLUTENH GOPTOUKM.
Install the hook on the angle of the vent.

: No naker
: N5 packagel

Bua nsnytpm '
View inside




